NMATCH M

4 CROWN _

FOOTBALL TABLE

ASSEMBLY INSTRUCTIONS




PLEASE KEEP INSTRUCTION SHEET FOR FUTURE REFERENCE.

please read through this instruction sheet to familiarise yourself to the assembly steps and/or rules.

PARTS LIST

1]

(NN

7]

o

3]

[ 4]

)
@WW‘

3/8"X2-5/8" Bolt 3/8"X25mm Washer 3/8” Nut 174" X3" Bolt 1/4” Washer
8PCS 8PCS 8PCS 4PCS 4PCS
6 | 7 8 | ER [ 10 |
i(
S
{[m» g (>
Screw Screw Nut Allen key Football
3.5X15mm 8PCS 5/32"X25mm 8PCS 5/32" 8PCS 4mm 1PC 3PCS
11 12| _—— 13 14 15
Wrench(14mm) Table Body Right Leg Left Leg Leg Panle
1PC 1PC 2PCS 2PCS 2PCS

8PCS

8]

0

Safety End Cap
8PCS

1PCS

1PC

1PC

3 Home players axis
1PC

1 Host player's rod
1PCS

2 Host player's rod
1PCS

5 Host player's rod

1PC

3 Host player's rod

1PC




STEP 2:







/ ,\ STEP &:




=

@

@

STEP 7
@

STEP 6:




NIN'OA NIKIN

, 0" NNy
.CROWN EAGLE NNTON TIX'72 |N71W NwD1 7207 nidMa

niwn
Yin'y 73 1197 20'N )TN DX RNpPT7 WL -
CROWN EAGLE N1TON |N71w2 win'win Ny1 -
.0""0'01 NIN'VA 775 10N 7V YL W
YIN'wn 197 NIN'VAN NIKIIN 70 IR RNP7 W' -

:0'N2N D'XINA 9PINA [N71WA NIMNX
.ANoN X71 "M pnwn NunY? XN [N71IYa win'win .1
NIIAYNN 7IRNN D'YUTIN 12 (WN7 KN NIMNRD PIN .2
IN7IUN 7 N1'PN N71Y97 WATIN (17N YIAY XN NIMNRN .3
JIYWONN 0OTZNA N97NN IV [N7IYA 770 75 9'7Nn% DRa'Nnn X .4
J% yinn axr |In71vn Dnaw 0Mpna NN X7 NIMNKR .5

| :0'*an 0mpna 2inn 87 nimnka 6 |

4121 X7 win'w 2y 0O Appn X
('1DI Y2 NYA9,0' L,NOMWY) [1I'7V NID APV R A
N'NY 7D N2'on Nav a2
D'I'Y 12 10N IX [IP'N7 [I'01 VXA IX [7IN [N72IWUN T
11T 7Y 0% Jnoin KW DTR T Y
NINY 72 2100 NIQ'ON IR/I 02712 DTN .D
.NonN X71 7272 'M wm'w? n'n [N7va win'un
J17 Yinn X710 0N N2 X [N7IYN DR AN WT

IN7I¥nY 'Xana 7y9IN NIMNKN
.NMP NIIAYN QN [17'MY Xar

NINIR? NN 1970
03-5614012 "Y1 [IV7ID



